SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

824MHzannel / 10MHz / QPSK

824MHzannel / 10MHz / 16QAM

2 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
| Mi[1] 18.70 dBm M1[1] 19.80 dBm
M. B819.8840 MHZ v B821.5220 MHZ
20 20
2 PRITIPA PR RO AR A1l 9.030969031 MHZ] P NETIENES) PRSP AT i 8.991008991 MHZ]
y b
10d 7 T 10d F '\
Y / ‘
o | 0 d8: I
d [ \ P / ‘L
10 Jv - -10 rl wl
2‘& ary v“--'vnr' s T L%. - 2 I .w‘ L d
A dhy v T e ¥ T [ Lt hwﬁ.ﬂwwmmm
-a0d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 819.884 MHz 18.70 dBém M1 1 B21.522 MHz 19.89 dBm
TL 1 819.5045 MHz 13.69 dBm Oce Bw 9.030969031 MHz T 1 £19.5045 MHz 12,19 dém Oce Bw £.991008991 MHz
T2 i 828.5355 MHz 12.92 dém T2 i 826.4955 MHz 13.60 dém
2 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.84 dBm Mi[1] 16.52 dBm
) yec B 3997 MHzZ IeC B 3.4
R LR WU P [ KTy ook kY JJ{T . et NP H b oAt i
10 d + 10 o v t
o . t 0 da - \
) ] I ) / \
10 i -10 + -
[ !
0 g L oo =0 a b,
i I 7% W reTy " ly
e Rl o 'w'vw*'r“""“‘“ﬂ' T L L
“ad'd
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 822.681 MHz 17.84 dém Ml i 623.221 MHz 16.52 dém
TL 1 817.2867 MHz 11,96 dBm 0cc Bw 13.396603397 MHz T 1 £17,2567 MHZ 10,61 dem 0cc Bw 13.456543457 MHZ
T2 i 830.6833 MHz 10.43 dém T2 i 830.7133 MHz 9,83 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

824MHzannel / 1.4MHz / 64QAM

824MHzannel / 3MHz / 64QAM

2 2
Offset 1160 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
BWT 1.1ms @ VBW 100 kHz Mode Sweep ke Att 30 dE SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 15.83 dBm mi1] 17.51 dBm
. 524.09790 MHZ 823.50B20 MHZ
= _oce Bw 1.090909091 MHz A n . ocE By 6733 MHzZ
b o e ] b R oA Py e g 2
wd i
o
] L
10 df :
. r \
] \ ] fur gy [
20 r, A, ] AWAS Y R
FAEBm = 7 ~ T
T W \,
40 dBmv
-50 -50
-60 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 24.0978 MHz 15.83 dém [ 1 623,808 MHZ 17.51 dem
T 1 823.45455 MHz 9.67 dam oce Bw 1.090909091 MHz T 1 822.54535 MHZ 10,36 dam oce Bw 2.733266733 MHZ
T2 1 824.54545 MHz 10.14 dBm T2 1 B25.37B62 MHz 10.51 dBm
L )| ] e L JU ] ) vo
ctrum . L
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 15.97 dBm mi1] 17.28 dBm
=0 ¢ . 4 49554496 M1 = . occ ) 010950011 M
Y oo 495504496 MHZ, SV TN T I e B T2 9.010989011 MHZ,
RALLIP AT, fer T e (R ,,1( A it Moot e S E AN X
wd 10 o 3
[
] - 0 da: r
10 df {r =10 di
‘ ! \
20
7 T 1 T
iho! 1 N el
4 gk T 28 gl \ ol bl W bl I P
SR o R v ) k] I AL R T
40 dBmv
-50 -50
-60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 822.621 MHz 15.97 dém [ 1 £19.904 Mz 17.2a dem
T 1 821.75225 MHz 9.52 dam oce Bw 4,495504496 MHZ T 1 819,4845 MHZ 10,93 dam oce Bw 9.010989011 MHz
T2 1 826.24775 MHz 10.48 dBm T2 1 B2B.4055 MHz 12.12 dBm
L JU ] e L JU ] e

824MHzannel / 15MHz / 64QAM

N/A

_—
Ref Level 30.00 dBm Offset 11.60 dB & RBW 300 kHz
le Att 30 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100
(@ 19k Max
M1[1] 16.11 dBmy|
. i B18.8150 MHz
T oce Bw 13.396603397 MHz
. G A W it Bt
[
{ 1]
o
]
10 df -
|
-20 .
bl Al ) MN»HJ bk B dng ng e
.lqp,:u;ym T e KA LR et T
40 dBmv
-50
-60 di
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 818.815 MHz 16.11 dém
T 1 817.3167 MHz 12.00 d8m oce Bw 13.395603397 MHZ
T2 1 830.7133 MHz 11.48 dBm
L JL ] e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

824MHzannel / QPSK

824MHzannel / QPSK

= sp m I:Iv?
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk PAR
10 4dRE—BPURIOUS LINE ABS 10 4dfE—BPURIOUS LINE ABS
- i - H
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
| P A | ™ s e trrt™] ~ i P S S
-50 derr -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz B812.84857 MHz -57.69 dBm -44.69 dB 30.000 MHz 814.000 MHz 100.000 kHz 597.75202 MHz -57.78 dBm -44,78 dB
849,000 MHz 1.000 GHz 100.000 kHz 961.92929 MHz =57.15 dBm -44,15 dB 849,000 MHz 1,000 GHz 100.000 kHz 962.00475 MHz -57.41 dBm -44.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64759 GHz -44.45 dBm -31.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64559 GHz -44.26 dBm -31.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95176 GHz -42.29 dBm -29.29 dB 3.000 GHz 7.000 GHz 1.000 MHz £.99888 GHz -42,23 dBm -29.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.21777 GHz -42.41 dBm -29.41 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.00577 GHz -29.51 dB
( ) J 7 w6

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

824MHzannel / QPSK

824MHzannel / QPSK

e Spi m I:Iv?
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk PAR
10 4dRE—BPURIOUS LINE ABS 10 4dfE—BPURIOUS LINE ABS
- i - H
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
PNt PPl | e e (N M R VS
L Y
-50 derr -50 dBm
— —
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz 813.87751 MHz -57.38 dBm 44,38 dB 30.000 MHz 814.000 MHz 100.000 kHz 810.74170 MHz -54.,18 dBm -41,18 dB
849,000 MHz 1.000 GHz 100.000 kHz 949.32709 MHz =57.46 dBm -44,46 dB 849,000 MHz 1,000 GHz 100.000 kHz 982.22864 MHz =57.40 dBm -44 .40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64409 GHz -44.47 dBm -31.47 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63959 GHz -44.28 dBm -31.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93226 GHz -42.17 dBm -29.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94976 GHz -42.24 dBm -29.24 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92427 GHz -42,35 dBm -29.35 db 7.000 GHz 9,000 GHz 1.000 MHz 8.03277 GHz -42,55 dBém -29.55 dB
{ 1 J ] ( )| J
am 06:05:54
TEL : 886-3-327-3456 Page Number 1 A9-10 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 15MHz

N/A

824MHzannel / QPSK

N/A

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

@1 AvgPwr

Limit Twrk PAES
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dem
i P B SR,
-50 dBr | —
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz B814.000 MH2 100.000 kHz B810.74170 MHz -44,61 dBém -31.61 dB
849,000 MHz 1,000 GHz 100.000 kHz 909.43403 MHz -57.30 dém -44,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63500 GHz -44.86 dBém -31.86 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.92676 GHz -42,27 dBm -29.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89626 GHz -42.53 dBm -29,53 dB
m
{ J J L]
Date: 31.JAN.2024 06:07:16

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG3D1840-01B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / 824MHzannel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0082
40 Normal Voltage 0.0076
30 Normal Voltage 0.0059
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0070
0 Normal Voltage 0.0172
PASS
-10 Normal Voltage 0.0133
-20 Normal Voltage 0.0173
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0183
20 Normal Voltage 0.0000
20 Battery End Point 0.0167
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A9-12 of 13

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. :

FG3D1840-01B

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0000
40 Normal Voltage 0.0040
30 Normal Voltage 0.0130
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0103
PASS
-10 Normal Voltage 0.0151
-20 Normal Voltage 0.0107
-30 Normal Voltage 0.0075
20 Maximum Voltage 0.0149
20 Normal Voltage 0.0000
20 Battery End Point 0.0004
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A9-13 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 38

Peak-to-Average Ratio

Mode

Mod.

LTE Band 38 / 20MHz

QPSK 16QAM

RB Size

64QAM

256QAM

Full RB
5.28

Full RB

Middle CH

Full RB

Full RB

Limit: 13dB
Result

6.00

6.35

PASS

LTE Band 38/ 20MHz / QPSK

LTE Band 38/ 20MHz / 16QAM

Middle Channel / Full RB

Spi k2 S 2
Ref Level 30.00 GBm  Offset 13.20 & Ref Level 30.00 GBm  Offset 13.20 &
= att 0de  AQT 2ms @ RBW 20 MHz = att 0de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
(@15 view (@153 view
o, o,
0.0 0.0
1E- 1E-
i B
! X
\
1E L 1E
X
1E- - 1E-
CF 2.595 GHz Aean Pwr + 20.00 dB Hz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2212 dém 28,31 dbm 6.12 a8 2.43d8 4.32 dB .28 dB .80 db Trace 1 [ 2111 dém 28 16 dbm 7.05 a8 3.04d8 4.90 a8 6.00 a8 6.52 a8
[ EEEEEEEN ] SRR ED e

N/A

Middle Channel / Full RB

Spe 2
Ref Level 30.00 GBm  Offset 13.20 &
= att 0de AQT 2ms @ RBW 20 MHz
TRG:IFP
(@153 view
-
o,
0.0
1E- -
k;
Y
1E X
%
1E- !
CF 2.595 GHz Aean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 |
Trace 1 [ 20.17 dBm 27 68 dBm 7.51 a8 3.16d8 5.1 dE £.35 db 7.07 db
[ | CEEEEEEN™ ]

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.77 4.83 9.66 9.66 | 14.35 | 14.26 | 18.74 | 18.90

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 481 - 9.73 - 14.23 - 18.70 -

Page Number : A10-2 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1320 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 13.20 0B & RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.04 dBm mi1] 14.47 dBm
2 . 145200 GHz - . 107200 GHz
. P 26.00 dB ¥ ndB 26.00 dB
0d AN M Bl A e 4.775000000 MHz 0 AW L o o na a0\ L UGB i, 4.835000000 MHz
Q factor 1 543.1 I T Q factor 536.3
o A 0 de:
1‘ 1z l’
104 "’\'l -10 di —
] /
-20
AT Y / T
TN ] M
VAL A o, o L o A’ M e ]
-40 dBm
50 -s0
60 d -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.593452 GHz 16.04 dbm ndB down 3,775 WHz ML 1 2.533072 GHz 14.47 dBm ndB down 7,635 MHz
TL 1 2,592612 GHz -9.72 dém ndg 26.00 dB T 1 2,592592 GHz 13,00 dBm ndg 26.00 dB
T2 i 2,597388 GHz -10.15 dém q factor 543.1 T2 i 2.557428 GHz -12,03 dém q factor 536.3
L JU J - L JU J -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 18.24 dBm mi1] 17.07 dem
. i) 2.5926020 GHZ] - 1 2.5944410 GHZ]
= ph ]. AR P P 26.00 dB| < ) ndn 26.00 dB|
s ki e ian Lt - LS 0.670000000 MHz oa R AT -’"‘N‘M:/VMW‘NW‘-"N\ 0.670000000 MHz
Q factor l\ 268.1 Q factor \ 266.3
o / | 0 das %
- i il o ;
\
-20 ALy \ulv'J I\i\.\fLJ Wi ol -0 i Ly !
eyl B LTI T Ny e T T Y PRUNTI T
[ Janta o
-3 d a0 d
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.592602 GHz 18.24 dom nd@ down 967 Wiz [ 1 2.504441 GHz 17.07 dem nd@ down 967 Wiz
T 1 2,590185 GHz -7.72 dBm nd8 26,00 d8 T 1 2,590185 GHz -9.66 dem nd8 26,00 d8
T2 1 2,509855 GHz -5.82 dbm q factor 268.1 T2 1 2.509855 GHz -8.56 dbm q factor 268.3
L Il ) L L

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum - um -
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 15.02 dBm mi1] 15.43 dBm
. . 2.5971580 GHZ] - 2.5929620 GHZ]
= Yndn 26.00 dB “ - nds 26.00 dB
- F A et AL W TR TR 14.356000000 MHz - et m‘ o A At Rl 14.266000000 MHz
] Q factor ‘1 180.9 Qractor Y 181.8
o R‘l‘ 0 d8: I\
] ; ;
[ I i
-20 i ,"' -20 i
JPRCR T | i " s A 1
s Aot ot gl P bl LT P P
e 0
40 dBm -40 dBm:
-50 -50
-60 df -60 di
CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,597158 GHz 15.92 dém nd@ down 14356 MHz [ 1 2.502962 GHz 15.43 dem nd@ down 14.266 MHz
T 1 2.587837 GHz -8.47 dam nds 26,00 d8 T 1 2.587837 GHz -9.89 dam nds 26,00 d8
T2 1 2602193 GHz -8.85 dBm q factor 180.9 T2 1 2.602103 GHz -10.32 dBm q factor 181.8
L Il J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Rep

ort No. : FG3D1840-01B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1320 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 13.20 OB = RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz  Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.65 dBm mi1] 14.48 dBm
2 . 2.5898050 GHz - 2.5996350 GHz
¥ ndB 26.00 dp| ..u%j— 26.00 d8|
10d y Mg il ¢W.}\~\Bvrr.[.,.,m?ﬁ\,‘.‘uu 18.741000000 MHz 10 d bl AL eyt tacth, ‘\/‘vl.f*rf ML ) "W-Mw] 18.901000000 V\Hf
[ Q factor | 138.2 I Q factor \ 137.5
o [ + 0ds |J -
I, | ¥ 12
-0 d I‘ & -10 di w‘ .I
-20 Mf 'Ll, -20 j' T
i gl M, [
»:56.,\&11*‘«4- o AR ik e o R POV Pl v Pt M sl )
40 dBm -40 dBm
50 -s0
-60 d -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.569805 GHz 15.65 dbm ndB down 16,741 WHz ML 2.539635 GHz 14,48 dem ndB down 16501 WHz
TL 1 2,585649 GHz -10.36 dém ndg 26,00 dB T 1 2.585689 GHz -7.30 dBm ndg 26.00 dB
T2 i 2604391 GHz -13.01 dém q factor 138.2 T2 i 2.60459 GHz -9.98 dém q factor 137.5
L JU J - L JU J -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.60 dBrm mi1] 16.81 dem
. : 9403100 GHz - w 2.5915230 GHZ]
nds 26.00 dB nds 26.00 dB
. Pt T BA ooy 1815000000 MHz o A Y W Sy 9.730000000 MHz
"- fapear | 538.7 7 Q factar 266.9
o . 0 da ¢ -
# 5
1o T -10 di
20 A.’ -20 i
b A b s o plypdindd AT L
Ll T 0
40 dBm -40 dBm:
50 -50
60 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.594031 GHz 14.60 dom nd@ down 4,815 MHz [ 1 2.501623 GHz 16.31 dem nd@ down 9,73 Wiz
T 1 2,592592 GHz -12,79 dem nd8 26,00 d8 T 1 2,500145 GHz -10,13 dem nd8 26,00 d8
T2 1 2,587408 GHz -10.74 dbm q factor 538.7 T2 1 2508875 GHz -10.25 dém q factor 266.3
L Il ) L L

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum - um -
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 15.37 dBm mi1] 14.69 dBm
2.5951200 GHZ] 2.5918830 GHZ]
2 2
2 26.00 dp| =@ “I ndB 26.00 dp|
MU b s ALy 14.236000000 MHz| o s Al R -] 18.701000000 MHz
, oy 0 e oy
o 0 d8: l;
10 df 5 I -10 df ﬁ
20 i ! -20 |
o] M/ Wi |
PO TIOY: LAVL o Tl Moy s Moy, [P CEY Mpnubiad ey
40 dBm -40 dBm:
-50 -50
-60 df -60 di
CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,59512 GHz 15.37 dém nd@ down 14.236 MHz [ 1 2.501883 GHz 14.69 dem nd@ down 18,701 MHz
T 1 2587957 GHz -10.22 dam nds 26,00 d8 T 1 2585729 GHz -10,20 darm nds 26,00 d8
T2 1 2602193 GHz -11.62 dBm q factor 182.3 T2 1 2.604431 GHz -12.33 dBm q factor 138.6
L Il J L J -
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SPORTON LAB.
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Report No. : FG3D1840-01B

Occupied Bandwidth

LTE Band 38 : 99%0BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - 4.48 4.49 9.03 9.07 | 13.48 | 1342 | 17.78 | 17.86

Mode LTE Band 38 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - 4.50 9.01 13.42 17.82
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 38
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

(Spoctram | = il
Ref Level 30.00 dém  Offset 13.20 0B @ RBW 100 Wz Ref Laval 30.00 dBm  OFfset 13.20 0B & RBW 100 khz
o att 08 SWT 1ms @ VBW 300 kHz  Mode Sweep o At a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19K Max [0 17 Max
CETEY] 15.04 dBm M) 14.74 dBm
2 9621900 GHz - 7000 GHz
= , o ”L” . +.485514486 MHZ, B - 14496 MHz
i i Pt o A2 = NN e,
wd } "l FiY L' - 10 d JV i ¥
\
/
o L 0ds { l,
,”J Y |
10 d - ‘ -10 df ‘Ir-\
20 0 = L 20 {Uﬂf T
PP B T L nl M s
A\ ey [ s e N B e ol e AT
) gl d V LLRAULTY
40 dBm -40 dBm:
50 -50
60 d -60 df
CF 2.595 GHz 1001 pts Span 10.0 MHz GCF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre X-value ¥-value Function Function Result Type | Ref | Trc X-value ¥-value Function Function Result
f I I i i I f I I i i I
M1 1 2.596219 GHz 15.04 dBm M1 1 2.59537 GHz 14.74 dém
TL 1 2,5027622 GHz 9.91 dim Oce Bw 4485514486 MHz 1 1 2.5927622 GHz 2,90 dBm Oce Bw 4495504496 MHz
T2 1 2,5072478 GHz 2.78 dém T2 1 2.5072877 Ghz 2.41 dBm
L JU ) L L JU ) L

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum - um -
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
GHEY 17.02 dBm Y 18.58 dBm
=0 1 ocen ) 030969031 ki = ] ogs ) 170979071 ki
’ i g Ay 9.030969031 MHZ] Ioc B 9.070929071 MHZ,
) SEER AP MR NPT WS wqwk [URTS RPRPTRS =4t [P
1 10d
o - 0 da -
\J [
10 df =10 di
=4 J wh -0 H ul “l L
e A g AR L TN i I e P LU ST T Mo
-an d -a0d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.591903 GHz 17.92 dom [ 1 2.502502 GHz 18.58 dem
T 1 25005045 GHz 10,74 dBm 0cc Bw 9.030969031 MHz T 1 2,5904845 GHz 9,90 dBm 0cc Bw 9.070929071 MHz
T2 1 2,5095355 GHz 12.03 dbm T2 1 25085554 GHz 10.83 dém

l JU J

¢ )jd J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum - um -
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.10 dBm Y 15.67 dBm
. " 2.5998550 GHZ] - . 5953600 GHz
| Occ B : 13.486513487 MHZ o oce Bw 13.426573427 MHz
s gl s i by ey 2 o Phgsty e g ol IWMM b st AL
o l 0 d8:
/
10 df | ﬂ'[ 10 df .f‘
| ot J
Iy T X Aol g pfon s
o T skl .| - T S
40 dBmv
-50 -50
-60 df -60 di
CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,599855 GHz 17.10 dém [ 1 2.50536 GHz 15.67 dem
T 1 2.5883167 GHz 10.51 dam oce Bw 13.485513487 MHZ T 1 25883167 GHz 10,14 dam oce Bw 13.426573427 MHZ
T2 1 26018032 GHz 10.51 dBm T2 1 2.6017433 GHz 9.44 dBm

L j J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 Gem  Offset 13.20 db e RBW 300 khz

m

Ref Level 30,00 dém
Att

=

Offset 13.20 db e RBW 300 khz

o att I0dE SWT 1ms @ VBW 1MHz  Mode Swesp - a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.30 dBm Mi[1] 14.81 dBm
2 i 2.5877270 GHz - 2.5959190 GHz
T occ Bw 17.782217782 MHz - T. occ Bw ) 17.862137862 MHz
w04 LAt g Vi Al o by 104 pncioi b o MR NI ARERINE
o 0 de: H
10 d -10 di L
-20 ) -20 rll
Fonnl bty )
Sl Ll ,’fa-d..u peA e U‘-'J"ﬂ»"‘.m’., gl
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2587727 GHz 15.39 dbm ML 2.535318 GHz 14.81 dem
TL 1 2,5661289 GHz .45 dBm Occ Bw 17.782217782 MHz T 1 2.5860889 GHz 3,95 dbm Occ Bw 17.882137862 MHz
T2 i 26039111 GHz 10.22 dém T2 i 2.603851 GHz 9.6 dém

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.33 dBm Mi[1] 15.50 dBm
. . 2.59674800 GHz - 2.5960390 GHZ]
occew ' +.505494505 MHz . c B 9.010989011 MHZ]
i R ey iy W4,
10 " B VLEVEPRS: & Jodady 10 of ] s :
o R. 0 des L
| /
10 i -10 T
-20 ,IL\ -20 LJ ULLl
| y Al pet P ERERTT Y bt fh A
I (LWL ! SAh S I o AT LA !
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.596748 GHz 14.33 dom [ 1 2506038 GHz 15.50 dem
T 1 2,5927522 GHz 8,93 dBm 0cc Bw 4,505494505 MHz T 1 2,5005045 GHz 10,65 dem 0cc Bw 9010989011 MHz
T2 1 2,5072577 GHz 7.53 dbm T2 1 25085155 GHz 9.47 dbm
L Il ) L ) L
trum - um -
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 14.74 dBm Mi[1] 13.69 dem
. 2.5887360 GHZ] - 2.5992760 GHZ]
oce Bw 13.426573427 MHz okt v 17.822177822 MHz
104 e ot O fua s h s iy 10 d Tf' Atk bl e 3
o T 0 d8: J
d ‘ i
-10 -10
J ) |
20 -20 i
Attt i !
ﬁgu‘mw eI s Pl e eyl o ey b ek e W g fy,
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,58A736 GHz 14.74 dom [ 1 2.509276 GHz 13.69 dem
T 1 2,5883167 GHz 9.51 dam oce Bw 13.426573427 MHZ T 1 25851289 GHz 7.77 darm oce Bw 17.822177822 MHZ
T2 1 26017433 GHz 8.24 dBm T2 1 2.603951 GHz 7.42 dBm

L Il

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A10-7 of 21



ssamonias. FCC RADIO TEST REPORT Report No. : FG3D1840-01B

Conducted Band Edge

LTE Band 38 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 17.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 17.20 db Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
o0 dh’_uu sPURIOUS ) INE_ABS PABS " 20 th‘n‘P' 'PIIH[[Li IS_LINE_ABS PASS
10 dém “l 10 dBm :
0de \ 0 dBm J
-10 dem ] \ -10 dBm I
SPURIOUS_LINE_ABS n 20 dém I
-30 dém t -30 dem
40 dBm e fon dBm g S
-50 dem -
-60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz || start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 2.5635¢ GHz -40.53 dBm -15.53 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61964 GHz 21.59 dBrm -5.41 de
2.564 GHz 2.565 GHz 1.000 MHz 2.56481 GHz -39,56 dém -26.56 d& 2 620 GH= 2.621 GHz 100,000 kHz 2 62002 GHe 1301 dBm 301 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56897 GHz -25.14 dBm -15.14 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62100 GHz -26.34 dbm -16.34 db
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -13.27 dBm -3.27 dB 5 655 GHe 2896 GHz 1,000 Mz 262513 GHz ~39.70 dBm 2679 d8
2.570 GHz 2.575 GHz 100,000 kHz 2.57035 GHz 21.53 dém -8.47 dB .626 GHz 5845 GHz 1.000 MHz 5 52608 GHe 40.34 dBm 1554 db
i Y

o | i

Date: 31.JAN.2024 06:10:14

Date: 3

Lowest Band Edge / Full RB Highest Band Edge / Full RB

pectru
Ref Level 30.00 dBm  Offset 17.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 17.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 chife_BPURIOUS LINE_ABS PAES 20 cblpe—bPurIOlS LINE ABS PASS
10 dBm 10 dBm
o [ LN s \
-10 d8m 7 J! 10 dem \l
SPURIDUS_LINE_ABS 20 dem nw\ [
-30 dBm ,f -30 dem i
-40 dBm -40 dBm S ST
-50 d8m -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56289 GHz -33.44 dBm -B.44 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61566 GHz 8.01 dBm -21.99 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -32.14 dém -19.14 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -24.82 dBm -14.92 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56886 GHz -19.90 d&m -9.90 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62129 GHz -22.08 dBm -12.08 d&
2.560 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -21.91 dBm -11.51 dB 5 625 GH= 2626 GHz 1,000 MHz 262501 GHe 30.53 dbm S17.53 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57283 GHz 8.15 dBm -21.85 dB .626 GHz 2.645 GH2 1,000 MH2 262602 GHz -33.28 dBm ~6.28 da
T
)i i )
Date: 31.JAN.2024 06:12:09
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LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 17.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 17.20 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 hife -pumﬁ IS_LINE_ABS PASS
10 dBm ”1 10 dBm : l
0de l 0 dBm ’
-10 dem . -10 dBm
\ [\ T
SPURIOUS_LINE_ABS 20 dém [
-30 dém “ -30 dBm
-40_dBm S e dBm.
-50 dem f
-60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.504 GHz 1,000 MHz 2:56383 GHz -40.94 dBm -15.94 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61962 GHz 20.72 dbrm -9.28 d8
2.564 GHz 2.565 GHz 1.000 MHz 2.56475 GHz -40.17 dem -27.17 d 2620 GHz 2.621 GHz 100,000 kHz 2 62005 GHe 1455 dBm 455 dp
2565 GHz 2.569 GHz 1.000 MHz 256898 GHz -27.49 dém -17.49 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62105 GHz -26.16 dBm -16.16 d&
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -14.99 dBm -4.99 dB 5 525 CH= 2896 GHz 1,000 MHz 262501 GHz ~40 92 dBm 2700 de
2.570 GHz 2.575 GHz 100.000 kHz 2.57037 GHz 20.97 dBm -9.03 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62612 GHz -40.52 dBm -15.92 dB
Y
i - i [ i
Date: 31.JAN.2024 06:11:11 56
Spectrul
Ref Level 30.00 dBm  Offset 17.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 17.20 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dBm 10 dBm
o dn [ M p cer
-10 dem . lf F10 dBm
SPURIDUS_LINE_ABS 'J"'-M J -20 dem
-30 dém -1 - -30 dBm
..MM
-40 dBm -40 dBm
-50 dem -50 dBm
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.504 GHz 1,000 MHz 2.56302 GHz -33.12 dBm -8.12 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61619 GHz 7.05 dbm -22.95 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -30.89 dBm -17.89 d& 2.620 GHz 2.621 GHz 100,000 kHz 2.62000 GHz -25.94 dBm -15.94 dB
2565 GHz 2.569 GHz 1.000 MHz 256891 GHz -22.26 dém -12.26 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62137 GHz -23.65 dBm -13.65 d&
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -24.65 dBm -14.65 dB 5 525 CH= 2896 GHz 1,000 MHz 262504 GHz 3019 dBm 710 de
2.570 GHz 2.575 GHz 100.000 kHz 2.57038 GHz 7.17 dBm -22.83 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62604 GHz -32.57 dbm -7.97 dB
Y
i J1 i

Date: 31.JAN.2024

Date:
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LTE Band 38 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge /1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 17.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 17.20 db Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PAES
o0 dblfie_§PURIOUS LINE ABS PABS 20 hife -uumﬁ IS_LINE_ABS PASS
10 dBm ﬂ\ 10 dBm i
0de l 0 dBm J
-10 dem . \ -10 dBm J
SPURIOUS_LINE_ABS ll 20 dém [
.30 dem \ “ -30 dBm
-40 dBm, -40 dBm =y
s0cen Wl
-60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 2:56395 GHz -40.61 dBm -15.61 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61970 GHz 19.46 dBm -10.54 dB
2.564 Gz 2.565 GHz 1.000 MHz 2.56445 GHz -39.83 dém -26.83 dB 2.620 GHz 2.621 GHz 100,000 kHz 2.62000 GHz -15.44 dBm -5.44 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56895 GHz -33.14 dBm -23.14 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -28.27 dbm ~18.27 db
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -18.14 dBm -8.14 dB 5 525 CH= 2896 GHz 1,000 MHz 262520 GHz ~40 45 dBm 2745 db
2.570 GHz 2.575 GHz 100.000 kHz 2.57033 GHz 20.22 dem -9.78 d& 2,626 GHz 2,645 GHz 1,000 MHz 262617 GHz -40.86 dBm -15.86 db
Y
i - i [ i

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum

Ref Level 30.00 dBm  Offset 17.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 17.20 de Mode Auto Sweep

SGL Count 100/100 SGL Caunt 100/100

@1 AvgPwr (@1 vgPuwr

Limit §heck PARS | SPURISHIE GHEEKARS PABS

o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS

10 dem 10 dém

0de [ ) dem —

-10 dam . [’ F10 dem \l

SPURIDUS_LINE_ABS I 20 dBm \ [

-30 dBm .«-'/ e / -30 dem 1 [

40 dm | 40 dBm i —

50 dBm 50 dem

-60 dBm -60 dem

Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.504 GHz 1,000 MHz 256400 GHz -35.69 dBm -10.68 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.615944 GHz 5.94 dBm -24.06 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56496 GHz -33.14 dém -20.14 de 2.620 GHz 2.621 GHz 100.000 kHz 2,62000 GHz -27.32 dBm -17.32 dB
2565 GHz 2.569 GHz 1.000 MHz 256885 GHz -25.58 dbm -15.58 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -25.17 dem -15.17 dB
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -26.15 dém -16.19 dB 5 525 CH= 2896 GHz 1,000 MHz 262505 GHz 3517 dBm 10T de
2.570 GHz 2.575 GHz 100.000 kHz 2.57139 GHz £.16 dBm -23.84 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62613 GHz -35.07 dbm -10.07 dB
T
i J1 i
Date: 31.JAN.2024 06:1B:51 Date: 9:48
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SPORTON LAB.
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Report No. : FG3D1840-01B

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.20 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 17.20 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dem 10 dBm
PRSP SR,
ods Jom ™ S M iy ‘l\
-10 dBm T ‘, I 10 dem \
Anane. | - 20 dem
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Highest Channel / QPSK

Spe: 1 né'
Ref Level 0.00 dém  Offset 17.20 dB Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit fheck Pals
10 dinP—$NURIOUS L INE ARS naks
-20 dém
[ SPURIOUS_LINE_
MR
-40 dém — m—ty o wruiiret L
-50 des
-60 dBm
-70 des
-80 dB:
-00 des
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 1,000 GHz 1.000 MHz 918,31834 MHz -42.,22 dBm -17.22 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.47581 GHz -41.21 dBm -16.21 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.96357 GHz -41.09 dém -16.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -36.56 dBm -11.56 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.72880 GHz -36.83 dBm -11.83 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.89626 GHz -35.19 dBm -10.19 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.67079 GHz -29.11 dBém -4.11 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00275 GHz -31.15 dBm -6.15 dB
JU J o
TEL : 886-3-327-3456 Page Number 1 A10-18 of 21
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 38/ 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

ectrum
Ref Level 0.00 dém  Offset 17.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 17,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
N N, N Bt VSN AR )
e - 40 dBm
- e
-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 924.62019 MHz -42.44 dBm -17.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 934.280010 MHz -42.13 dBm -17.13 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.49480 GHz -41.22 dBm -16.22 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.47969 GHz -41.13 dBm -16.13 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.95565 GHz -41.10 dBm -16.10 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.93388 GHz -41.10 dBm -16.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.02887 GHz -36.68 dBm -11.68 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99675 GHz -36.26 dBm -11.26 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.91693 GHz -36,90 dBm -11,90 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.71913 GHz -36.35 dBm -11.85 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.88876 GHz -34.99 dbm 5.9 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.50076 GHz -35.08 dBm -10.08 db
14.000 GHz 18.000 GHz 1.000 MHz 17.64129 GHz -29.07 dBm -4.07 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65529 GHz -29.00 dBm -4,00 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00725 GHz -31.07 dBm -6.07 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00025 GHz -31,19 dBm -6.19 d&
{ ) J > ( ] ]
«JAN 06:58:50 31.JA
Spe: 1 né'
Ref Level 0.00 dém  Offset 17.20 dB Mode Auto Sweep
SGL Count 1004100
(@1 fvgPwr
Limit fheck pafs
10 ddne—PRURIOUS LINE ABS naks
-20 dém
[ SPURIOUS_LINE_
e N | T Py o]
-0 B M — g ot
-50 des
-60 dBm
-70 de
-80 dB:
-00 des
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 1,000 GHz 1.000 MHz 976,00450 MHz -42,27 dém -17.27 dB
1.000 GHz 2.550 GHz 1.000 MHz 2.52191 GHz -40.92 dBm -15.92 dB
2.640 GHz 3.000 GHz 1.000 MHz 2,85907 GHz -40.91 deém -15.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88526 GHz -36.58 dBm -11.58 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.93793 GHz -36.73 dém -11.73 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.50426 GHz -34.99 dBm -9.99 db
14,000 GHz 18.000 GHz 1.000 MHz 17.65329 GHz -29.17 deém -4.17 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.00125 GHz -31.41 dBm -6.41 dB
JU J o
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LTE Band 38/ 20MHz
Lowest Channel / QPSK Middle Channel / QPSK

ectrum
Ref Level 0.00 dém  Offset 17.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 17,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
D (P Vs ) W A WA A, -}
o sl 40, B
-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 957.58371 MHz -42.12 dBm -17.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 808.92804 MHz -42.36 dBm -17.36 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.49983 GHz -41.02 dBm -16.02 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.50913 GHz -41.30 dBm -16.30 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.96933 GHz -41.02 dBm -16.02 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.97544 GHz -40.95 dBm -15.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -36.55 dBm -11.55 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.92876 GHz -36.67 dBm -11.67 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.70513 GHz -36.84 dBm -11.84 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.01993 GHz -36.57 dBm -11.87 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.51476 GHz -35.01 dbm -10.01 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89526 GHz -35.03 dBm -10.03 db
14.000 GHz 18.000 GHz 1.000 MHz 17.66279 GHz -29.04 dBm -4.04 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65979 GHz -28,99 dBm -3,99 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.00275 GHz -31.24 dBm -6.24 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00325 GHz -31.22 dBm -6.22 dé

( ) J o

Highest Channel / QPSK

Spe: 1 né'
Ref Level 0.00 dém  Offset 17.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvaPwr
Limit fheck Pals
10 dinP—$NURIOUS L INE ARS naks
-20 dém
[ SPURIOUS_LINE_
MR iy
I iy T— ot Ao A,
-50 des
-60 dBm
-70 des
-80 dB:
-00 des
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 1,000 GHz 1.000 MHz 996,36432 MHz -42.33 dBm -17.33 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.51262 GHz -41.14 dBm -16.14 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.99775 GHz -41.11 dém -16.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90926 GHz -36.55 dBm -11.55 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.92042 GHz -36.73 dém -11.73 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.88576 GHz -35.18 dBm -10.18 dB
14,000 GHz 18.000 GHz 1.000 MHz 17.65279 GHz -29.03 dém -4.03 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00075 GHz -31.15 dBm -6.15 dB
JU J o
TEL : 886-3-327-3456 Page Number 1 A10-20 of 21

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. :

FG3D1840-01B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0000
40 Normal Voltage 0.0107
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0102
PASS
-10 Normal Voltage 0.0000
-20 Normal Voltage 0.0047
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0098
20 Normal Voltage 0.0000
20 Battery End Point 0.0067
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A10-21 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 41

Peak-to-Average Ratio

Mode

LTE Band 41/ 20MHz

Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.19 6.14 6.46 PASS
LTE Band 41/ 20MHz / QPSK LTE Band 41/ 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum | (=) Sp (=)
Ref Level 30.00 GBm  Offset 13.20 & Ref Level 30.00 GBm  Offset 13.20 &
= att 0de  AQT 2ms @ RBW 20 MHz = att 0de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRGIIFP
(@15 view @152 view
= . B =
o, o,
0.0 0.0
164 . 164 .
i LS
X S
1E 1E 1
* X
X
|
1E4 164 4=
CF 2.593 GHz : Aean Pwr + 20.00 dB Hz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2170 dém 27 B1 dbm 6.11a8 2.41d8 4.23 dE .10 dk .80 db Trace 1 [ 20.06 dBm 28,27 dbm 7.31a8 3.04d8 4.96 dB 6.14 a8 6.70 a8
JU [l JU SR e
LTE Band 41 / 20MHz / 64QAM N/A
Middle Channel / Full RB
Spe (=)
Ref Level 30.00 GBm  Offset 13.20 &
= att 0de  AQT 2ms @ RBW 20 MHz
TRG:IFP
@15 view
s =l
E
0.0 i
N
1E-
1E AL
§
|
1E- 1
CF 2.593 GHz Aean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 |
Trace 1 [ 10.06 dBm 27 67 dbm 7.71a8 3.13a8 525 dE £.26 dE 7.10 dk
JU [l

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.80 4.85 9.71 9.76 | 14.32 | 14.38 | 18.78 | 18.70

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.87 - 9.68 - 14.26 - 18.78 -

Page Number 1 All-2 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m 2 m =
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 13.20 o6 & RBW 100 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 15.10 dBm Mi[1] 14.50 dBm
191900 GHZ,
2 2
2 e 26.00 dB) =@ ndn M1
_ Al satin fig 0 At “”\W""“‘d‘*v"»‘w +.805000000 MHZ| 104 o w-.»\,ﬁﬂ./ﬁw._\,ly.«r\p\g 1.855000000 MHZ|
] Q factor 530.8 ] Q factor 1 534.3
o 0 d8:
o
10 -10 T
-20
T P
A ol ekl LN T
Wi AR . oy i WY o
Wl P S 4 “y
-40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 2,593919 GHz 15.10 dém ndB down 4.B0S MHz M1 1 2.594339 GHz 14.50 dBm ndB down 4 B5S MHz
T 1 2,590592 GHz -10.82 dbm nd8 26,00 d8 T 1 2500562 GHz -10.87 dom nd8 26,00 d&
T2 1 2,505398 GHz -12.12 dbm q factor 530.8 T2 1 2.505418 GHz -12.28 dm q factor 534.3
L JU ) L L JU ) L
il im il
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 17.33 dBm Mi[1] 16.76 dBm
) PR Y 26.00 ¢ . e 26.00 ¢
o anfrentaptafly ettt o 70000000 s s A P e ol o 20000000 s
Ii Q factar ! 267.9) Q factar H 265.2
i \
o 0 d8:
£ !
10 df ¥ -0 d ¢
20 — ll!L, 2 N L\ frof
T e VLY P il - A T WA
a0 d -a0d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,595398 GHz 17.33 dém nd@ down 9,71 Wiz [ 2.501342 GHz 16.76 dem nd@ down 8,77 Wiz
T 1 2,588185 GHz -9.12 dBm nd8 26,00 d8 T 1 2,588085 GHz -8,03 dem nd8 26,00 d8
T2 1 2,507895 GHz -.07 dém q factor 267.3 T2 1 2.507855 GHz -9.63 dom q factor 265.2

dle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum 2 um 2
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 16.57 dBm mi1] 14.93 dém
. . 2.5977350 Gz - 2.5979750 Gz
nag Y 26.00 dB nds 26.00 dB
- P gt e e g U, 14326000000 MHz - b P g A a1 A, o 14.386000000 MHz
Q factar \ 181.9 JJ Q factar al 180.6
o 0 d8: T I
1 \
bg
10 df =10 di 1
‘ f |
20 -20
IS l
. . N sty A bl A
Mg b ot Lk M LT T gk il v s Ay padaatlof
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,597735 GHz 16.57 dém nd@ down 14326 MHz [ 1 2.507975 GHz 14.93 dem nd@ down 14,366 MHz
T 1 2585837 GHz -8.35 dam nds 26,00 d8 T 1 2.585747 GHz -9.60 dam nds 26,00 d8
T2 1 2600163 GHz -8.88 dBm q factor 181.3 T2 1 2.600133 GHz -11.25 dBm q factor 180.6
L Il J L -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

(Spectum ) B m i
Ref Level 30.00 GBm  Offset 1320 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 13.20 OB = RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz  Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.31 dBm mi1] 15.16 dBm
2.5953580 GHz 2.5974760 GHz
2 2
2 T nd 26.00 dB) =@ ..‘5? 26.00 dB)
10 d Mota sl Mo dinf et iy Ao, 18.781000000 MHz| 10 d gttt A Mt s B A 18.701000000 MHz|
r Q factor 138.2 Il 'Qtactor | 138.9)
o 1 i‘L 0 de E
-0 d r} -T -10 df |
-20 il -20 I
” ey lu Aiprsharamtlinu, A LLwl il
i funshs AT i M1 b 1 mmm\.mn\uyw-w- e AN st
i
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.595358 GHz 14.31 dBm ndB down 16.781 WHz ML 1 2.537476 GHz 15.16 dem ndB down 16.701 WHz
TL 1 2,583649 GHz -11,90 dém ndg 26,00 dB T 1 2.583840 GHz 3,87 dBm ndg 26,00 dB
T2 i 2602431 GHz -14.38 dém q factor 138.2 T2 i 2.602351 GHz -10,60 dém q factor 138.9
L JU ) L L JU ) L

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 14.12 dBm Mi[1] 16.05 dBm
. 9118200 GHz - . 2.5950080 GHZ]
= nds 26.00 dB “ ne 26.00 dB
10 A n fhet in B, +.875000000 MHz 10 sttt ndr A AL ) 9.690000000 MHz
{ TV Tatactar™T 531.5 i Q factar 267.6
o - - 0 de: —
T !
104 : -10 di =
! \ i
20
\ A LT Eige ;
oo P RO Pl eyl 4
-a0d
-40 dem
50 50
60 d -60 d
GF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.591182 GHz 14.12 dém nd@ down 4,875 MHz [ 2505098 GHz 16.05 dem nd@ down 9,68 Mz
T 1 2,590572 GHz -11,48 dBm nd8 26,00 d8 T 1 2,588125 GHz -6.52 dem nd8 26,00 d8
T2 1 2,585448 GHz -11.89 dbm q factor 5315 T2 1 2.507815 GHz -9.10 dam q factor 267.8
L Il ) L ) L

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum 2 um 2
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 13.77 dBm mi1] 13.42 dem
. . 2.5877250 GHZ] - 2.5972360 GHZ]
nds 26.00 dB nkg 26.00 dB
o et A A b JELR A L b v 14.266000000 MHz ,{ TR Ll ar}\ . 18.781000000 MHz
1o MR A AN 101.4) & bt atror bt oy 138.9
o 3 0 de: !
10 d - -10 di ¥
20 L’i\j -20 H |F
r%f&mrﬂ st ooty oy, ANt L M Rt A
40 dBmv -40 dBm:
50 -50
-60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,587725 GHz 14.77 dbm nd@ down 14.266 MHz [ 1 2.507236 GHz 13.42 dem nd@ down 18,781 MHz
T 1 2,585897 GHz -7.88 dam nds 26,00 d8 T 1 2.583569 GHz -11.03 dam nds 26,00 d8
T2 1 2600163 GHz -11.52 dBm q factor 181.4 T2 1 2.602351 GHz -12.64 dBm q factor 138.3
L Il J L -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Occupied Bandwidth

LTE Band 41 : 99%0OBW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - 4.49 4.52 9.05 8.99 | 1348 | 1345 | 17.82 | 17.86

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - 4.48 8.99 13.45 17.86

Page Number : All-5 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum = i
Ref Level 30.00 GBm  Offset 1320 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 13.20 0B & RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.13 dBm mi1] 14.50 dBm
2 9110200 GHZ] - . 9427900 GHz
= T o : +.495504496 MHz = N occ'w +.525474525 MHZ
APNAL o e U i ] Py P e At 25 e A LA Ao
10 df Y 10 ] v ¢
o | 0 de: |
Fl [ ! \‘
d [ L i
10 | l -10 4 T
. / / I
= 7 ‘ = -
P P \ . g W A i N
e W - on S 1 p o ity VA el
40 dBm
-s0 -s0
-60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.591102 GHz 16.13 dbm ML 1 2.534278 GHz 14.50 dem
TL 1 2,5907622 GHz 10.22 dBm Occ Bw 4.495504496 MHz T 1 2.5807423 GHz 9,93 dbm Occ Bw 4.525474525 MHz
T2 i 25952577 GHz 10.42 dém T2 i 2.5852677 GHz 9.51 dém
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Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

l JU

Spectrum 2 um 2
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.59 dBm [EEEY 16.87 dBm
2 M1 2.5924610 GHZ] - 2.5888440 GHZ]
= oce By 12 9.050949051 MHZ| < Occ By - 8.991008991 MHZ|
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CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.592461 GHz 17.59 dom [ 1 2.588844 GHz 16.87 dem
T 1 25884845 GHZ 11,05 dBm 0cc Bw 9.050949051 MHz T 1 2,5685445 GHz 9,31 dBm 0cc Bw £,991008991 MHz
T2 1 2,5075355 GHz 11.93 dbm T2 1 2.5075355 GHz .90 dim

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum 2 um 2
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
GHEY 15.81 dBm Y 15.57 dBm
. 2.5941090 GHZ] - 5910220 GHz
- T1 A occ Bw T 13.486513487 MHz - occ Bw 13.456543457 MHz
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CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T £.594108 GHz 15.81 dém [ 1 2.501022 GHz 15.57 dem
T 1 2.5862867 GHz 12.12 dam oce Bw 13.485513487 MHZ T 1 25852867 GHz 3,99 dam oce Bw 13.456543457 MHZ
T2 1 2.5097732 GHz 10.35 dBm T2 1 2.5997433 GHz 9.18 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum = =
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.22 dBm Mi[1] 13.56 dBm
. 5922810 GHz - 2.5847650 GHZ]
= Y oce Bw . 17.822177822 MHz “ [ oce Bw 17.862137862 MHz
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CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
M1 1 2592281 GHz 15.22 dBém M1 1 2.584768 GHz 13.56 dBm
T 1 2,5841289 GHz 9.12 dBm Oce Bw 17.822177822 MHz T 1 2.5841209 GHz 3,34 dBm Oce Bw 17.882137862 MHz
T2 1 2,601951 GHz 9.99 dom T2 1 2.601981 GHz .69 dbm
L JU ) L L JU ) L
Spectrum 2 um 2
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.72 dBm Mi[1] 15.73 dBm
. 2.59347000 GHz - 2.5952750 GHZ]
- occ Bw +.485514486 MHZ| - O xliw 8.991008991 MHz|
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CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,59347 GHz 13.72 dbm [ 2505278 GHz 15.73 dem
T 1 2,5907622 GHz 6.91 dBm 0cc Bw 4485514486 MHZ 1 1 2,5835045 GHz 3,94 dBim 0cc Bw 8.991008991 MHz
T2 1 2,5052478 GHz 6.34 dbm T2 1 25074855 GHz .64 dbm

] L
Spectrum 2 um 2
Ref Level 30.00 cbm  Offset 13,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.00 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
M1[1] M1[1] 13.07 dBmy|
2.5930800 GHZ]
2 2
20 Iy occ Bw 2 "L occ Bw 17.862137862 MHZ
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CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.590243 GHz 14.03 dom [ 1 2.50308 GHz 13.07 dem
T 1 2.5862867 GHz 9.78 dam oce Bw 13.456543457 MHZ T 1 2.5840889 GHz 7.22 dam oce Bw 17.862137862 MHZ
T2 1 2.5097433 GHz 8.39 dBm T2 1 2.601951 GHz 7.64 dBm
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